
1. NAME OF THE MEDICINAL PRODUCT:

Azicip-500
2. QUALITATIVE AND QUANTITATIVE COMPOSITION:
Each film-coated tablet contains 
Azithromycin (anhydrous) USP .....….500 mg 
(As Azithromycin Dihydrate USP)
3. PHARMACEUTICAL FORM:
Tablets 
4. CLINICAL PARTICULARS:
4.1 Therapeutic indications:
Azithromycin is a macrolide antibacterial drug indicated for the treatment of patients with mild to moderate 
infections caused by susceptible strains of the designated microorganisms in the specific conditions listed 
below. Recommended dosages and durations of therapy in adult and pediatric patient populations vary in 
these indications. (see section 4.2)
• 	 Acute bacterial exacerbations of chronic bronchitis due to Haemophilus influenzae, Moraxella catarrhalis, 

or Streptococcus pneumoniae. 
• 	 Acute bacterial sinusitis due to Haemophilus influenzae, Moraxella catarrhalis. or Streptococcus 

pneumoniae. 
• 	 Community-acquired pneumonia due to Chlamydophila pneumoniae, Haemophilus influenzae, 

Mycoplasma pneumoniae, or Streptococcus pneumoniae in patients appropriate for oral therapy. 
• 	 Pharyngitis/tonsillitis caused by Streptococcus pyogenes as an alternative to first-line therapy in individuals 

who cannot use first-line therapy. 
• 	 Uncomplicated skin and skin structure infections due to Staphylococcus aureus, Streptococcus pyogenes, 

or Streptococcus agalactiae. 
• 	 Urethritis and cervicitis due to Chlamydia trachomatis or Neisseria gonorrhoeae. 
• 	 Genital ulcer disease in men due to Haemophilus ducreyi (chancroid). Due to the small number of women 

included in clinical trials, the efficacy of azithromycin in the treatment of chancroid in women has not been 
established. 

Limitations of Use 
Azithromycin should not be used in patients with pneumonia who are judged to be inappropriate for oral 
therapy because of moderate to severe illness or risk factors such as any of the following: 
• 	 patients with cystic fibrosis, 
• 	 patients with nosocomial infections, 
• 	 patients with known or suspected bacteremia, 
• 	 patients requiring hospitalization, 
• 	 elderly or debilitated patients, or 
• 	 patients with significant underlying health problems that may compromise their ability to respond to their 

illness (including immunodeficiency or functional asplenia). 
Usage
To reduce the development of drug-resistant bacteria and maintain the effectiveness of azithromycin and other 
antibacterial drugs, azithromycin should be used only to treat infections that are proven or strongly suspected 
to be caused by susceptible bacteria. When culture and susceptibility information are available, they should be 
considered in selecting or modifying antibacterial therapy. In the absence of such data, local epidemiology and 
susceptibility patterns may contribute to the empiric selection of therapy.
4.2  Posology and method of administration:
(see sections 4.1 and 5.2)

Infection* Recommended Dose/Duration of Therapy 
Community-acquired pneumonia Pharyngitis/
tonsillitis (second-line therapy) Skin/skin 
structure (uncomplicated) 

500 mg as a single dose on Day 1, followed by 250 mg once 
daily on Days 2 through 5 

Acute bacterial exacerbations of chronic 
obstructive pulmonary disease 

500 mg once daily for 3 days OR 500 mg as a single dose on 
Day 1, followed by 250 mg once daily on Days 2 through 5 

Acute bacterial sinusitis 500 mg once daily for 3 days 
Genital ulcer disease (chancroid) One single 1 gram dose 
Non-gonococcal urethritis and cervicitis One single 1 gram dose 
Gonococcal urethritis and cervicitis One single 2 gram dose 
*DUE TO THE INDICATED ORGANISMS (see section 4.1) 

4.3 Contraindications:
Hypersensitivity 
Azithromycin is contraindicated in patients with known hypersensitivity to azithromycin, erythromycin, any 
macrolide or ketolide drug. 
Hepatic Dysfunction
Azithromycin is contraindicated in patients with a history of cholestatic jaundice/hepatic dysfunction associated 
with prior use of azithromycin.
4.4 Special warnings and precautions for use:
Hypersensitivity 
Serious allergic reactions, including angioedema, anaphylaxis, and dermatologic reactions including Acute 
Generalized Exanthematous Pustulosis (AGEP), Stevens-Johnson syndrome, and toxic epidermal necrolysis 
have been reported in patients on azithromycin therapy (see section 4.3) 
Fatalities have been reported. Cases of Drug Reaction with Eosinophilia and Systemic Symptoms (DRESS) 
have also been reported. Despite initially successful symptomatic treatment of the allergic symptoms, when 
symptomatic therapy was discontinued, the allergic symptoms recurred soon thereafter in some patients 
without further azithromycin exposure. These patients required prolonged periods of observation and 
symptomatic treatment. The relationship of these episodes to the long tissue half-life of azithromycin and 
subsequent prolonged exposure to antigen is presently unknown. 
If an allergic reaction occurs, the drug should be discontinued and appropriate therapy should be instituted. 
Physicians should be aware that allergic symptoms may reappear when symptomatic therapy has been 
discontinued.
Hepatotoxicity 
Abnormal liver function, hepatitis, cholestatic jaundice, hepatic necrosis, and hepatic failure have been 
reported, some of which have resulted in death. Discontinue azithromycin immediately if signs and symptoms 
of hepatitis occur.
Infantile Hypertrophic Pyloric Stenosis (IHPS) 
Following the use of azithromycin in neonates (treatment up to 42 days of life), IHPS has been reported. Direct 
parents and caregivers to contact their physician if vomiting or irritability with feeding occurs.
QT Prolongation 
Prolonged cardiac repolarization and QT interval, imparting a risk of developing cardiac arrhythmia and 
torsades de pointes, have been seen with treatment with macrolides, including azithromycin. Cases of 
torsades de pointes have been spontaneously reported during postmarketing surveillance in patients receiving 
azithromycin. Providers should consider the risk of QT prolongation which can be fatal when weighing the risks 
and benefits of azithromycin for at-risk groups including:
• 	 patients with known prolongation of the QT interval, a history of torsades de pointes, congenital long QT 

syndrome, bradyarrhythmias or uncompensated heart failure 
• 	 patients on drugs known to prolong the QT interval 
• 	 patients with ongoing proarrhythmic conditions such as uncorrected hypokalemia or hypomagnesemia, 

clinically significant bradycardia, and in patients receiving Class IA (quinidine, procainamide) or Class III 
(dofetilide, amiodarone, sotalol) antiarrhythmic agents. 

Elderly patients may be more susceptible to drug-associated effects on the QT interval.
Clostridium difficile-Associated Diarrhea (CDAD) 
Clostridium difficile-associated diarrhea has been reported with use of nearly all antibacterial agents, including 
azithromycin, and may range in severity from mild diarrhea to fatal colitis. Treatment with antibacterial agents 
alters the normal flora of the colon, leading to overgrowth of C. difficile. 
C. difficile produces toxins A and B which contribute to the development of CDAD. Hypertoxin producing strains 
of C. difficile cause increased morbidity and mortality, as these infections can be refractory to antibacterial 
therapy and may require colectomy. CDAD must be considered in all patients who present with diarrhea 
following antibiotic use. Careful medical history is necessary since CDAD has been reported to occur over two 
months after the administration of antibacterial agents.
If CDAD is suspected or confirmed, ongoing antibiotic use not directed against C. difficile may need to be 
discontinued. Appropriate fluid and electrolyte management, protein supplementation, antibiotic treatment of 
C. difficile, and surgical evaluation should be instituted as clinically indicated.
Exacerbation of Myasthenia Gravis 
Exacerbation of symptoms of myasthenia gravis and new onset of myasthenic syndrome have been reported 
in patients receiving azithromycin therapy. 
Use in Sexually Transmitted Infections 
Azithromycin, at the recommended dose, should not be relied upon to treat syphilis. Antibacterial agents used 
to treat non-gonococcal urethritis may mask or delay the symptoms of incubating syphilis. All patients with 
sexually transmitted urethritis or cervicitis should have a serologic test for syphilis and appropriate testing for 
gonorrhea performed at the time of diagnosis. Appropriate antibacterial therapy and follow-up tests for these 
diseases should be initiated if infection is confirmed. 
Development of Drug-Resistant Bacteria 
Prescribing azithromycin in the absence of a proven or strongly suspected bacterial infection is unlikely to 
provide benefit to the patient and increases the risk of the development of drug-resistant bacteria.
4.5 Interaction with other medicinal products and other forms of interaction
Nelfinavir 
Co-administration of nelfinavir at steady-state with a single oral dose of azithromycin resulted in increased 
azithromycin serum concentrations. Although a dose adjustment of azithromycin is not recommended when 
administered in combination with nelfinavir, close monitoring for known adverse reactions of azithromycin, 
such as liver enzyme abnormalities and hearing impairment, is warranted (see section 4.8)
Warfarin 
Spontaneous postmarketing reports suggest that concomitant administration of azithromycin may potentiate 
the effects of oral anticoagulants such as warfarin, although the prothrombin time was not affected in the 
dedicated drug interaction study with azithromycin and warfarin. Prothrombin times should be carefully 
monitored while patients are receiving azithromycin and oral anticoagulants concomitantly.
Potential Drug-Drug Interactions with Macrolides 
Interactions with digoxin or phenytoin have not been reported in clinical trials with azithromycin; however, no 
specific drug interaction studies have been performed to evaluate potential drug-drug interactions. However, 
drug interactions have been observed with other macrolide products. Until further data are developed regarding 
drug interactions when digoxin or phenytoin are used concomitantly with azithromycin careful monitoring of 
patients is advised.
4.6 Fertility, pregnancy and lactation
Pregnancy 
Teratogenic Effects: Pregnancy Category B: Reproduction studies have been performed in rats and mice at 
doses up to moderately maternally toxic dose concentrations (i.e., 200 mg/kg/day). These daily doses in rats 
and mice, based on body surface area, are estimated to be 4 and 2 times, respectively, an adult daily dose 
of 500 mg. In the animal studies, no evidence of harm to the fetus due to azithromycin was found. There are, 
however, no adequate and well-controlled studies in pregnant women. Because animal reproduction studies 

are not always predictive of human response, azithromycin should be used during pregnancy only if clearly 
needed.
Lactation 
Azithromycin has been reported to be excreted in human breast milk in small amounts. Caution should be 
exercised when azithromycin is administered to a nursing woman.
4.7 Effects on ability to drive and use machines 
There is no evidence to suggest that azithromycin may have an effect: on a patient’s ability to drive or operate 
machinery.
4.8 Undesirable effects:
Clinical Trials Experience 
Because clinical trials are conducted under widely varying conditions, adverse reaction rates observed in the 
clinical trials of a drug cannot be directly compared to rates in the clinical trials of another drug and may not 
reflect the rates observed in practice. 
In clinical trials, most of the reported side effects were mild to moderate in severity and were reversible upon 
discontinuation of the drug. Potentially serious adverse reactions of angioedema and cholestatic jaundice 
were reported. Approximately 0.7% of the patients (adults and pediatric patients) from the 5-day multiple-dose 
clinical trials discontinued azithromycin therapy because of treatment-related adverse reactions. In adults 
given 500 mg/day for 3 days, the discontinuation rate due to treatment-related adverse reactions was 0.6%. In 
clinical trials in pediatric patients given 30 mg/kg, either as a single dose or over 3 days, discontinuation from 
the trials due to treatment-related adverse reactions was approximately 1%. Most of the adverse reactions 
leading to discontinuation were related to the gastrointestinal tract, e.g., nausea, vomiting, diarrhea, or 
abdominal pain (see section 5.1).
Multiple-dose regimens: Overall, the most common treatment-related adverse reactions in adult patients 
receiving multiple-dose regimens of azithromycin were related to the gastrointestinal system with diarrhea/
loose stools (4 to 5%), nausea (3%), and abdominal pain (2 to 3%) being the most frequently reported. 
No other adverse reactions occurred in patients on the multiple-dose regimens of azithromycin with a frequency 
greater than 1%. Adverse reactions that occurred with a frequency of 1% or less included the following: 
Cardiovascular: 
Palpitations, chest pain. 
Gastrointestinal: 
Dyspepsia, flatulence, vomiting, melena, and cholestatic jaundice.
Genitourinary: 
Monilia, vaginitis, and nephritis. 
Nervous System: 
Dizziness, headache, vertigo, and somnolence. 
General: 
Fatigue. 
Allergic: 
Rash, pruritus, photosensitivity, and angioedema. 
Single 1-gram dose regimen: Overall, the most common adverse reactions in patients receiving a single-dose 
regimen of 1 gram of azithromycin were related to the gastrointestinal system and were more frequently 
reported than in patients receiving the multiple-dose regimen. 
Adverse reactions that occurred in patients on the single 1-gram dosing regimen of azithromycin with a 
frequency of 1% or greater included diarrhea/loose stools (7%), nausea (5%), abdominal pain (5%), vomiting 
(2%), dyspepsia (1%), and vaginitis (1%).
Single 2-gram dose regimen: Overall, the most common adverse reactions in patients receiving a single 
2-gram dose of azithromycin were related to the gastrointestinal system. Adverse reactions that occurred in 
patients in this study with a frequency of 1% or greater included nausea (18%), diarrhea/loose stools (14%), 
vomiting (7%), abdominal pain (7%), vaginitis (2%), dyspepsia (1%), and dizziness (1%). The majority of these 
complaints were mild in nature. 
Postmarketing Experience 
The following adverse reactions have been identified during post-approval use of azithromycin. Because these 
reactions are reported voluntarily from a population of uncertain size, it is not always possible to reliably 
estimate their frequency or establish a causal relationship to drug exposure. 
Adverse reactions reported with azithromycin during the postmarketing period in adult and/or pediatric patients 
for which a causal relationship may not be established include: 
Allergic: 
Arthralgia, edema, urticaria, and angioedema. 
Cardiovascular: 
Arrhythmias including ventricular tachycardia and hypotension. There have been reports of QT prolongation 
and torsades de pointes. 
Gastrointestinal: 
Anorexia, constipation, dyspepsia, flatulence, vomiting/diarrhea, pseudomembranous colitis, pancreatitis, oral 
candidiasis, pyloric stenosis, and reports of tongue discoloration.
General: 
Asthenia, paresthesia, fatigue, malaise, and anaphylaxis 
Genitourinary:
Interstitial nephritis and acute renal failure and vaginitis. 
Hematopoietic: 
Thrombocytopenia. 
Liver/Biliary: 
Abnormal liver function, hepatitis, cholestatic jaundice, hepatic necrosis, and hepatic failure. (see section 4.4) 
Nervous System: 
Convulsions, dizziness/vertigo, headache, somnolence, hyperactivity, nervousness, agitation, and syncope. 
Psychiatric: Aggressive reaction and anxiety. 
Skin/Appendages:
Pruritus serious skin reactions including erythema multiforme, AGEP, Stevens-Johnson Syndrome, toxic 
epidermal necrolysis, and DRESS. 
Special Senses: 
Hearing disturbances including hearing loss, deafness and/or tinnitus, and reports of taste/smell perversion 
and/or loss.
Laboratory Abnormalities 
Clinically significant abnormalities (irrespective of drug relationship) occurring during the clinical trials were 
reported as follows: with an incidence of greater than 1%: decreased hemoglobin, hematocrit, lymphocytes, 
neutrophils, and blood glucose; elevated serum creatine phosphokinase, potassium, ALT, GGT, AST, BUN, 
creatinine, blood glucose, platelet count, lymphocytes, neutrophils, and eosinophils; with an incidence of 
less than 1%: leukopenia, neutropenia, decreased sodium, potassium, platelet count, elevated monocytes, 
basophils, bicarbonate, serum alkaline phosphatase, bilirubin, LDH, and phosphate. The majority of subjects 
with elevated serum creatinine also had abnormal values at baseline. When follow-up was provided, changes 
in laboratory tests appeared to be reversible. 
In multiple-dose clinical trials involving more than 5000 patients, four patients discontinued therapy because of 
treatment-related liver enzyme abnormalities and one because of a renal function abnormality.
Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows 
continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked 
to report any suspected adverse reactions via the local reporting system.
4.9 Overdose: 
Adverse reactions experienced at higher than recommended doses were similar to those seen at normal 
doses particularly nausea, diarrhea, and vomiting. In the event of overdosage, general symptomatic and 
supportive measures are indicated as required.
5. PHARMACOLOGICAL PROPERTIES:
5.1 Pharmacodynamic properties:
Pharmacotherapeutic group: Antibacterials for systemic use, macrolides. ATC code: J01FA10.
Mechanism of Action 
Azithromycin is a macrolide antibacterial drug.
Azithromycin acts by binding to the 23S rRNA of the 50S ribosomal subunit of susceptible microorganisms 
inhibiting bacterial protein synthesis and impeding the assembly of the 50S ribosomal subunit. 
Resistance 
Azithromycin demonstrates cross resistance with erythromycin. The most frequently encountered mechanism 
of resistance to azithromycin is modification of the 23S rRNA target, most often by methylation. Ribosomal 
modifications can determine cross resistance to other macrolides, lincosamides, and streptogramin B (MLS 
B phenotype). 
Antimicrobial Activity 
Azithromycin has been shown to be active against most isolates of the following microorganisms, both in vitro 
and in clinical infections (see section 4.1).
Gram-Positive Bacteria 
Staphylococcus aureus Streptococcus agalactiae Streptococcus pneumoniae Streptococcus pyogenes 
Gram-Negative Bacteria 
Haemophilus ducreyi Haemophilus influenzae Moraxella catarrhalis Neisseria gonorrhoeae 
Other Bacteria 
Chlamydophila pneumoniae Chlamydia trachomatis Mycoplasma pneumoniae
The following in vitro data are available, but their clinical significance is unknown. At least 90 percent of 
the following bacteria exhibit an in vitro minimum inhibitory concentration (MIC) less than or equal to the 
susceptible breakpoint for azithromycin against isolates of similar genus or organism group. However, the 
efficacy of azithromycin in treating clinical infections caused by these bacteria has not been established in 
adequate and well-controlled clinical trials. 
Gram-Positive Bacteria 
Beta-hemolytic streptococci (Groups C, F, G) Viridans group streptococci 
Gram-Negative Bacteria 
Bordetella pertussis Legionella pneumophila 
Anaerobic Bacteria 
Prevotella bivia Peptostreptococcus species 
Other Bacteria 
Ureaplasma urealyticum
Susceptibility Testing Methods 
When available, the clinical microbiology laboratory should provide cumulative reports of in vitro susceptibility 
test results for antibacterial drugs used in local hospitals and practice areas to the physician as periodic reports 
that describe the susceptibility profile of nosocomial and community-acquired pathogens. These reports 
should aid the physician in selecting an antibacterial drug for treatment. 
Dilution Techniques 
Quantitative methods are used to determine antimicrobial MICs. These MICs provide estimates of the 
susceptibility of bacteria to antibacterial compounds. The MICs should be determined using a standardized 
test method 1,2,3,4 (broth and/or agar). The MIC values should be interpreted according to criteria provided in 
Table 1. 
Diffusion Techniques 
Quantitative methods that require measurement of zone diameters can also provide reproducible estimates 

of the susceptibility of bacteria to antibacterial compounds. The zone size should be determined using a 
standardized method 2,3,4. This procedure uses paper disk impregnated with 15 mcg azithromycin to test the 
susceptibility of bacteria to azithromycin. The disk diffusion breakpoints are provided in Table 1.

Table 1. Susceptibility Test Interpretive Criteria for Azithromycin 

Pathogen 

Minimum Inhibitory 
Concentrations (mcg/mL) 

Disk Diffusion (zone 
diameter in mm) 

S I R S I R 

Haemophilus influenzaea ≤4 - - ≥12 

Staphylococcus aureus ≤2 4 ≥8 ≥18 14-17 ≤13 
Streptococci including S. pneumoniae ≤0.5 1 ≥2 ≥18 14-17 ≤13 
Moraxella catarrhalisa ≤0.25 - - ≥26 - -

aInsufficient information is available to determine Intermediate or Resistant interpretive criteria 
A report of Susceptible (S) indicates that the antimicrobial drug is likely to inhibit growth of the pathogen 
if the antimicrobial drug reaches the concentration usually achievable at the site of infection. A report of 
Intermediate (I) indicates that the result should be considered equivocal and, if the microorganism is not fully 
susceptible to alternative, clinically feasible drugs, the test should be repeated. This category implies possible 
clinical applicability in body sites where the drug is physiologically concentrated or in situations where a high 
dosage of the drug can be used. This category also provides a buffer zone that prevents small uncontrolled 
technical factors from causing major discrepancies in interpretation. A report of Resistant (R) indicates that 
the antimicrobial drug is not likely to inhibit growth of the pathogen if the antimicrobial drug reaches the 
concentrations usually achievable at the infection site; other therapy should be selected.
Quality Control 
Standardized susceptibility test procedures require the use of laboratory controls to monitor and ensure the 
accuracy and precision of supplies and reagents used in the assay, and the techniques of the individuals 
performing the test 1,2,3,4. Standard azithromycin powder should provide the following range of MIC values 
provided in Table 2. For the diffusion technique using the 15 mcg azithromycin disk the criteria provided in 
Table 2 should be achieved.

Table 2: Acceptable Quality Control Ranges for 
Susceptibility Testing Quality Control Organism 

Minimum Inhibitory 
Concentrations (mcg/mL) 

Disk Diffusion (zone 
diameters in mm) 

Staphylococcus aureus ATCC* 25923 Not Applicable 21-26 

Staphylococcus aureus ATCC 29213 0.5-2 Not Applicable 

Haemophilus Influenzae ATCC 49247 1-4 13-21 

Streptococcus pneumoniae ATCC 49619 0.06-0.25 19-25 

Neisseria gonorrhoeae ATCC 49226 0.25-1 Not Applicable 

*ATCC = American Type Culture Collection
Pharmacodynamics
Based on animal models of infection, the antibacterial activity of azithromycin appears to correlate with the 
ratio of area under the concentration-time curve to minimum inhibitory concentration (AUC/MIC) for certain 
pathogens (S. pneumoniae and S. aureus). The principal pharmacokinetic/pharmacodynamic parameter best 
associated with clinical and microbiological cure has not been elucidated in clinical trials with azithromycin. 
Cardiac Electrophysiology 
QTc interval prolongation was studied in a randomized, placebo-controlled parallel trial in 116 healthy subjects 
who received either chloroquine (1000 mg) alone or in combination with oral azithromycin (500 mg, 1000 
mg, and 1500 mg once daily). Co-administration of azithromycin increased the QTc interval in a dose-and 
concentration-dependent manner. In comparison to chloroquine alone, the maximum mean (95% upper 
confidence bound) increases in QTcF were 5 (10) ms, 7 (12) ms and 9 (14) ms with the co-administration of 
500 mg, 1000 mg and 1500 mg azithromycin, respectively.
Geria.tric Use 
In multiple-dose clinical trials of oral azithromycin, 9% of patients were at least 65 years of age (458/4949) 
and 3% of patients (144/4949) were at least 75 years of age. No overall differences in safety or effectiveness 
were observed between these subjects and younger subjects, and other reported clinical experience has not 
identified differences in response between the elderly and younger patients, but greater sensitivity of some 
older individuals cannot be ruled out. Elderly patients may be more susceptible to development of torsades de 
pointes arrhythmias than younger patients (see section 4.4).
Clinical studies
Acute Bacterial Exacerbations of Chronic Bronchitis 
In a randomized, double-blind controlled clinical trial of acute exacerbation of chronic bronchitis (AECB), 
azithromycin (500 mg once daily for 3 days) was compared with clarithromycin (500 mg twice daily for 10 
days). The primary endpoint of this trial was the clinical cure rate at Days 21-24. For the 304 patients analyzed 
in the modified intent-to-treat analysis at the Days 21-24 visit, the clinical cure rate for 3 days of azithromycin 
was 85% (125/147) compared to 82% (129/157) for 10 days of clarithromycin.
The following outcomes were the clinical cure rates at the Days 21-24 visit for the bacteriologically evaluable 
patients by pathogen:

Pathogen Azithromycin (3 Days) Clarithromycin (10 Days) 
S. pneumoniae 29/32 (91%) 21/27 (78%) 
H. influenzae 12/14 (86%) 14/16 (88%) 
M. catarrhalis 11/12 (92%) 12/15 (80%) 

Acute Bacterial Sinusitis 
In a randomized, double-blind, double-dummy controlled clinical trial of acute bacterial sinusitis, azithromycin 
(500 mg once daily for 3 days) was compared with amoxicillin/clavulanate (500/125 mg three times a day 
for 10 days). Clinical response assessments were made at Day 10 and Day 28. The primary endpoint of 
this trial was prospectively defined as the clinical cure rate at Day 28. For the 594 patients analyzed in the 
modified intent to treat analysis at the Day 10 visit, the clinical cure rate for 3 days of azithromycin was 88% 
(268/303) compared to 85% (248/291) for 10 days of amoxicillin/clavulanate. For the 586 patients analyzed 
in the modified intent to treat analysis at the Day 28 visit, the clinical cure rate for 3 days of azithromycin was 
71.5% (213/298) compared to 71.5% (206/288), with a 97.5% confidence interval of –8.4 to 8.3, for 10 days 
of amoxicillin/clavulanate. 
In an open label, non-comparative study requiring baseline transantral sinus punctures, the following 
outcomes were the clinical success rates at the Day 7 and Day 28 visits for the modified intent to treat patients 
administered 500 mg of azithromycin once daily for 3 days with the following pathogens: 
Clinical Success Rates of Azithromycin (500 mg per day for 3 Days)

Pathogen Day 7 Day28 
S. pneumoniae 23/26 (88%) 21/25 (84%) 
H. influenzae 28/32 (87%) 24/32 (75%) 
M. catarrhalis 14/15 (93%) 13/15 (87%) 

5.2 Pharmacokinetic properties:
Following oral administration of a single 500 mg dose (two 250 mg tablets) to 36 fasted healthy male 
volunteers, the mean (SD) pharmacokinetic parameters were AUC0-72 =4.3 (1.2) mcg·hr/mL; Cmax=0.5 (0.2) 
mcg/mL; Tmax =2.2 (0.9) hours. Two azithromycin 250 mg tablets are bioequivalent to a single 500 mg tablet. 
In a two-way crossover study, 12 adult healthy volunteers (6 males, 6 females) received 1500 mg of 
azithromycin administered in single daily doses over either 5 days (two 250 mg tablets on day 1, followed by 
one 250 mg tablet on days 2-5) or 3 days (500 mg per day for days 1-3). Due to limited serum samples on day 
2 (3-day regimen) and days 2-4 (5-day regimen), the serum concentration-time profile of each subject was 
fit to a 3-compartment model and the AUC0-∞ for the fitted concentration profile was comparable between the 
5-day and 3-day regimens.

3-Day Regimen 5-Day Regimen 

Pharmacokinetic Parameter [mean (SD)] Day 1 Day 3 Day 1 Day 5 
Cmax (serum, mcg/mL) 0.44 (0.22) 0.54 (0.25) 0.43 (0.20) 0.24 (0.06) 
Serum AUC0-∞ (mcg·hr/mL) 17.4 (6.2)* 14.9 (3.1)* 
Serum T 1/2 71.8 hr 68.9 hr 

*Total AUC for the entire 3-day and 5-day regimens. 
Absorption 
The absolute bioavailability of azithromycin 250 mg capsules is 38%. 
In a two-way crossover study in which 12 healthy subjects received a single 500 mg dose of azithromycin (two 
250 mg tablets) with or without a high fat meal, food was shown to increase Cmax by 23% but had no effect 
on AUC. 
When azithromycin oral suspension was administered with food to 28 adult healthy male subjects, Cmax 
increased by 56% and AUC was unchanged.
Distribution 
The serum protein binding of azithromycin is variable in the concentration range approximating human 
exposure, decreasing from 51% at 0.02 mcg/mL to 7% at 2 mcg/mL. 
The antibacterial activity of azithromycin is pH related and appears to be reduced with decreasing pH. 
However, the extensive distribution of drug to tissues may be relevant to clinical activity. 
Azithromycin has been shown to penetrate into human tissues, including skin, lung, tonsil, and cervix. 
Extensive tissue distribution was confirmed by examination of additional tissues and fluids (bone, ejaculum, 
prostate, ovary, uterus, salpinx, stomach, liver, and gallbladder). As there are no data from adequate and well-
controlled studies of azithromycin treatment of infections in these additional body sites, the clinical significance 
of these tissue concentration data is unknown. 
Following a regimen of 500 mg on the first day and 250 mg daily for 4 days, very low concentrations were noted 
in cerebrospinal fluid (less than 0.01 mcg/mL) in the presence of noninflamed meninges.
Metabolism 
In vitro and in vivo studies to assess the metabolism of azithromycin have not been performed. 
Elimination 
Plasma concentrations of azithromycin following single 500 mg oral and IV doses declined in a polyphasic 
pattern resulting in a mean apparent plasma clearance of 630 mL/min and terminal elimination half-life of 68 hr. 
The prolonged terminal half-life is thought to be due to extensive uptake and subsequent release of drug from 
tissues. Biliary excretion of azithromycin, predominantly as unchanged drug, is a major route of elimination. 
Over the course of a week, approximately 6% of the administered dose appears as unchanged drug in urine.
Specific Populations 
Renal Insufficiency 
Azithromycin pharmacokinetics was investigated in 42 adults (21 to 85 years of age) with varying degrees 
of renal impairment. Following the oral administration of a single 1.0 g dose of azithromycin (4 x 250 mg 
capsules), mean Cmax and AUC0-120 increased by 5.1% and 4.2%, respectively, in subjects with mild to 
moderate renal impairment (GFR 10 to 80 mL/min) compared to subjects with normal renal function (GFR 
>80 mL/min). The mean Cmax and AUC0-120 increased 61% and 35%, respectively, in subjects with severe renal 
impairment (GFR <10 mL/min) compared to subjects with normal renal function (GFR >80 mL/min). 

Hepatic Insufficiency 
The pharmacokinetics of azithromycin in subjects with hepatic impairment has not been established. 
Gender 
There are no significant differences in the disposition of azithromycin between male and female subjects. No 
dosage adjustment is recommended based on gender. 
Geriatric Patients 
Pharmacokinetic parameters in older volunteers (65 to 85 years old) were similar to those in young adults 
(18 to 40 years old) for the 5-day therapeutic regimen. Dosage adjustment does not appear to be necessary 
for older patients with normal renal and hepatic function receiving treatment with this dosage regimen (see 
section 5.1).
Pediatric Patients 
In two clinical studies, azithromycin for oral suspension was dosed at 10 mg/kg on day 1, followed by 5 mg/
kg on days 2 through 5 in two groups of pediatric patients (aged 1-5 years and 5-15 years, respectively). The 
mean pharmacokinetic parameters on day 5 were Cmax =0.216 mcg/mL, Tmax =1.9 hr, and AUC0-24 =1.822 
mcg·hr/mL for the 1 to 5-year-old group and were Cmax =0.383 mcg/mL, Tmax =2.4 hr, and AUC0-24 =3.109 
mcg·hr/mL for the 5 to 15-year-old group. 
In another study, 33 pediatric patients received doses of 12 mg/kg/day (maximum daily dose 500 mg) for 5 
days, of whom 31 patients were evaluated for azithromycin pharmacokinetics following a low fat breakfast. 
In this study, azithromycin concentrations were determined over a 24 hr period following the last daily dose. 
Patients weighing above 41.7 kg received the maximum adult daily dose of 500 mg. Seventeen patients 
(weighing 41.7 kg or less) received a total dose of 60 mg/kg. The following table shows pharmacokinetic data 
in the subset of pediatric patients who received a total dose of 60 mg/kg.

Pharmacokinetic Parameter [mean (SD)] 5-Day Regimen (12 mg/kg for 5 days) 

N 17 
Cmax (mcg/mL) 0.5 (0.4) 
Tmax (hr) 2.2 (0.8) 

AUC0-24(mcg⋅hr/mL) 3.9 (1.9) 

Single dose pharmacokinetics of azithromycin in pediatric patients given doses of 30 mg/kg have not been 
studied. 
Drug interaction studies were performed with azithromycin and other drugs likely to be co-administered. The 
effects of co-administration of azithromycin on the pharmacokinetics of other drugs are shown in Table 3 and 
the effects of other drugs on the pharmacokinetics of azithromycin are shown in Table 4. 
Co-administration of azithromycin at therapeutic doses had a modest effect on the pharmacokinetics of the 
drugs listed in Table 3. No dosage adjustment of drugs listed in Table 3 is recommended when co-administered 
with azithromycin. 
Co-administration of azithromycin with efavirenz or fluconazole had a modest effect on the pharmacokinetics 
of azithromycin. Nelfinavir significantly increased the Cmax and AUC of azithromycin. No dosage adjustment of 
azithromycin is recommended when administered with drugs listed in Table 4 (see section 4.5).

Table 3. Drug Interactions: Pharmacokinetic Parameters for Co-administered Drugs in the Presence 
of Azithromycin 

Co-administered 
Drug 

Dose of Co-
administered Drug Dose of Azithromycin n 

Ratio (with/without 
azithromycin) of 
Coadministered Drug 
Pharmacokinetic 
Parameters (90% CI); No 
Effect = 1.00 
Mean Cmax Mean AUC 

Atorvastatin 10 mg/day for 8 days 500 mg/day orally on 
days 6-8 12 0.83 (0.63 to 

1.08) 
1.01 (0.81 to 
1.25) 

Carbamazepine 
200 mg/day for 2 days, 
then 200 mg twice a 
day for 18 days 

500 mg/day orally for 
days 16-18 7 0.97 (0.88 to 

1.06) 
0.96 (0.88 to 
1.06) 

Cetirizine 20 mg/day for 11 days 
500 mg orally on day 
7, then 250 mg/day on 
days 8-11 

14 1.03 (0.93 to 
1.14) 

1.02 (0.92 to 
1.13) 

Didanosine 200 mg orally twice a 
day for 21 days 

1200 mg/day orally on 
days 8-21 6 1.44 (0.85 to 

2.43) 
1.14 (0.83 to 
1.57) 

Efavirenz 400 mg/day for 7 days 600 mg orally on day 7 14 1.04* 0.95* 

Fluconazole 200 mg orally single 
dose 

1200 mg orally single 
dose 18 1.04 (0.98 to 

1.11) 
1.01 (0.97 to 
1.05) 

Indinavir 800 mg three times a 
day for 5 days 

1200 mg orally on 
day 5 18 0.96 (0.86 to 

1.08) 
0.90 (0.81 to 
1.00) 

Midazolam 15 mg orally on day 3 500 mg/day orally for 
3 days 12 1.27 (0.89 to 

1.81) 
1.26 (1.01 to 
1.56) 

Nelfinavir 750 mg three times a 
day for 11 days 

1,200 mg orally on 
day 9 14 0.90 (0.81 to 

1.01) 
0.85 (0.78 to 
0.93) 

Sildenafil 100 mg on days 1 
and 4 

500 mg/day orally for 
3 days 12 1.16 (0.86 to 

1.57) 
0.92 (0.75 to 
1.12) 

Theophylline 4 mg/kg IV on days 1, 
11, 25 

500 mg orally on day 
7, 250 mg/day on days 
8-11 

10 1.19 (1.02 to 
1.40) 

1.02 (0.86 to 
1.22) 

Theophylline 300 mg orally twice a 
day for 15 days 

500 mg orally on day 
6, then 250 mg/day on 
days 7-10 

 8 1.09 (0.92 to 
1.29) 

1.08 (0.89 to 
1.31) 

Triazolam 0.125 mg on day 2 
500 mg orally on day 
1, then 250 mg/day 
on day 2 

12 1.06* 1.02* 

Trimethoprim/ 
Sulfamethoxazole 

160 mg/800 mg/day 
orally for 7 days 

1200 mg orally on 
day 7 12 

0.85 (0.75 to 
0.97)/0.90 
(0.78 to 1.03) 

0.87 (0.80 
to 0.95/0.96 
(0.88 to 
1.03) 

Zidovudine 500 mg/day orally for 
21 days 

600 mg/day orally 
for14 days 5 1.12 (0.42 to 

3.02) 
0.94 (0.52 to 
1.70) 

Zidovudine 500 mg/day orally for 
21 days 

1200 mg/day orally for 
14 days 4 1.31 (0.43 to 

3.97) 
1.30 (0.69 to 
2.43) 

* -90% Confidence interval not reported

Table 4. Drug Interactions: Pharmacokinetic Parameters for Azithromycin in the Presence of Co-
administered Drugs(see section 4.5).

Co-
administered 
Drug 

Dose of Co-
administered Drug 

Dose of 
Azithromycin n 

Ratio (with/without co-administered 
drug) of Azithromycin Pharmacokinetic 
Parameters (90% CI); No Effect = 1.00 
Mean Cmax Mean AUC 

Efavirenz 400 mg/day for  
7 days 

600 mg orally on 
day 7 14 1.22 (1.04 to 1.42) 0.92* 

Fluconazole 200 mg orally single 
dose 

1,200 mg orally 
single dose 18 0.82 (0.66 to 1.02) 1.07 (0.94 to 1.22) 

Nelfinavir 750 mg three times 
a day for 11 days 

1,200 mg orally 
on day 9 14 2.36 (1.77 to 3.15) 2.12 (1.80 to 2.50) 

* -90% Confidence interval not reported
5.3 Preclinical safety data:
Carcinogenesis, Mutagenesis, Impairment of Fertility 
Long-term studies in animals have not been performed to evaluate carcinogenic potential. Azithromycin has 
shown no mutagenic potential in standard laboratory tests: mouse lymphoma assay, human lymphocyte 
clastogenic assay, and mouse bone marrow clastogenic assay. No evidence of impaired fertility due to 
azithromycin was found in rats given daily doses up to 10 mg/kg (approximately 0.2 times an adult daily dose 
of 500 mg based on body surface area). 
Animal Toxicology and/or Pharmacology 
Phospholipidosis (intracellular phospholipid accumulation) has been observed in some tissues of mice, rats, 
and dogs given multiple doses of azithromycin. It has been demonstrated in numerous organ systems (e.g., 
eye, dorsal root ganglia, liver, gallbladder, kidney, spleen, and/or pancreas) in dogs and rats treated with 
azithromycin at doses which, expressed on the basis of body surface area, are similar to or less than the 
highest recommended adult human dose. This effect has been shown to be reversible after cessation of 
azithromycin treatment. Based on the pharmacokinetic data, phospholipidosis has been seen in the rat (50 
mg/kg/day dose) at the observed maximal plasma concentration of 1.3 mcg/mL (1.6 times the observed Cmax 
of 0.821 mcg/mL at the adult dose of 2 g). Similarly, it has been shown in the dog (10 mg/kg/day dose) at the 
observed maximal serum concentration of 1 mcg/mL (1.2 times the observed Cmax of 0.821 mcg/mL at the adult 
dose of 2 g). Phospholipidosis was also observed in neonatal rats dosed for 18 days at 30 mg/kg/day, which 
is less than the pediatric dose of 60 mg/kg based on the surface area. It was not observed in neonatal rats 
treated for 10 days at 40 mg/kg/day with mean maximal serum concentrations of 1.86 mcg/mL, approximately 
1.5 times the Cmax of 1.27 mcg/mL at the pediatric dose. Phospholipidosis has been observed in neonatal dogs 
(10 mg/kg/day) at maximum mean whole blood concentrations of 3.54 mcg/mL, approximately 3 times the 
pediatric dose Cmax . The significance of these findings for animals and for humans is unknown.
6. PHARMACEUTICAL PARTICULARS:
6.1 List of excipients
Dibasic calcium Phosphate
Croscarmellose Sodium
Starch (Maize)
Povidone
Magnesium stearate
Sodium Lauryl Sulphate
Instacoat IC-U-5189 White
6.2 Incompatibilities
Not applicable.
6.3 Shelf life
36 Months
6.4 Special precautions for storage
Do not store above 30°C.

6.5 Nature and contents of container
Cartons containing 1 blister strip of 3 tablets each.
6.6 Instructions for use, handling and disposal
NA
7. Supplier & Manufacturer
CiplaQCIL
Plot 1-7, 1st Ring Road,
Luzira Industrial Park,
P.O. Box 34871, Kampala, Uganda
Phone : +256-312341100/65
E-mail : info@ciplaqcil.co.ug
Website : www.ciplaqcil.co.ug
8. MARKETING AUTHORISATION NUMBER (S) 
--
9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
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10. DATE OF REVISION OF THE TEXT 
June 2017.
Marketed by CIPLA LTD
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1. DÉNOMINATION DU MÉDICAMENT :

Azicip-500
2. COMPOSITION QUALITATIVE ET QUANTITATIVE :
Chaque comprimé pelliculé contient 
Azithromycine (anhydre) USP .......….500 mg 
(En tant que Azithromycine dihydrate USP)
3. FORME PHARMACEUTIQUE:
Comprimés 
4. DONNÉES CLINIQUES:
4.1 Indications thérapeutiques:
L’azithromycine est un médicament antibactérien macrolide indiqué pour le traitement de patients atteints 
d’infections légères à modérées causées par des souches sensibles des microorganismes désignés dans les 
conditions spécifiques énumérées ci-dessous. Les doses recommandées et la durée du traitement dans les 
populations de patients adultes et pédiatriques varient selon ces indications. (voir section 4.2)
• 	 Exacerbations bactériennes aiguës de bronchite chronique due à Haemophilus influenzae, Moraxella 

catarrhalis ou Streptococcus pneumoniae. 
• 	 Sinusite bactérienne aiguë due à Haemophilus influenzae, Moraxella catarrhalis. ou Streptococcus 

pneumoniae. 
• 	 Pneumonie acquise dans la communauté due à Chlamydophila pneumoniae, Haemophilus influenzae, 

Mycoplasma pneumoniae ou Streptococcus pneumoniae chez des patients appropriés pour la thérapie 
orale 

• 	 Pharyngite / amygdalite causée par Streptococcus pyogenes comme alternative au traitement de première 
intention chez les personnes qui ne peuvent pas utiliser la thérapie de première intention. 

• 	 Infections non compliquées de la peau et de la peau par Staphylococcus aureus, Streptococcus pyogenes 
ou Streptococcus agalactiae. 

• 	 Uréthrite et cervicite due à Chlamydia trachomatis ou Neisseria gonorrhoeae. 
• 	 Maladie de l’ulcère génital chez les hommes due à Haemophilus ducreyi (chancre). En raison du petit 

nombre de femmes incluses dans les essais cliniques, l’efficacité de l’azithromycine dans le traitement du 
chancre chez les femmes n’a pas été établie. 

Limitations d’utilisation : 
L’azithromycine ne doit pas être utilisée chez les patients atteints de pneumonie jugés inappropriés pour une 
thérapie orale en raison d’une maladie ou de facteurs de risque modérés à sévères tels que : 
• 	 Les patients atteints de fibrose kystique, 
• 	 Les patients atteints d’infections nosocomiales, 
• 	 Les patients atteints de bactériémie connue ou soupçonnée 
• 	 Les patients nécessitant une hospitalisation, 
• 	 Les patients âgés ou débilités, ou 
• 	 Les patients ayant des problèmes de santé sous-jacents importants qui peuvent compromettre leur 

capacité à répondre à leur maladie (y compris l’immunodéficience ou l’asplénie fonctionnelle). 
Utilisation 
Pour réduire le développement de bactéries résistantes aux médicaments et maintenir l’efficacité de 
l’azithromycine et d’autres médicaments antibactériens, l’azithromycine doit être utilisé uniquement 
pour traiter les infections qui sont prouvées ou fortement soupçonnées d’être causées par des bactéries 
sensibles. Lorsque des informations sur la culture et la sensibilité sont disponibles, elles devraient être prises 
en considération lors du choix ou de la modification de la thérapie antibactérienne. En l’absence de telles 
données, l’épidémiologie locale et les modèles de sensibilité peuvent contribuer à la sélection empirique du 
traitement.
4.2 Posologie et mode d’administration :
(voir sections 4.1 et 5.2)

Infection* Dose recommandée / Durée de la thérapie 
Pneumonie acquise dans la communauté 
Pharyngite / amygdalite (traitement de la 
deuxième ligne) Structure cutanée / cutanée (sans 
complication) 

500 mg en une seule dose le jour 1, puis 250 mg une 
fois par jour les jours 2 à 5 

Les exacerbations bactériennes aiguës de la 
maladie pulmonaire obstructive chronique 

500 mg une fois par jour pendant 3 jours OU 500 mg 
en une seule dose le jour 1, puis 250 mg une fois par 
jour les jours 2 à 5 

Sinusite bactérienne aiguë 500 mg une fois par jour pendant 3 jours 
Ulcérence génitale (chancre) Une seule dose de 1 gramme 
L’urétrite non gonococcique et la cervicite Une seule dose de 1 gramme 
L’urétrite gonococcique et la cervicite Une seule dose de 2 grammes 
* DUE AUX ORGANISMES INDIQUÉS (voir section 4.1) 

4.3 Contre-indications :
Hypersensibilité 
L’azithromycine est contre-indiquée chez les patients présentant une hypersensibilité connue à l’azithromycine, 
à l’érythromycine, à tout médicament macrolide ou kétolide. 
Dysfonction hépatique 
L’azithromycine est contre-indiquée chez les patients ayant des antécédents d’ictère cholestatique / 
dysfonction hépatique associés à l’utilisation antérieure de l’azithromycine.
4.4 Mises en garde particulières et précautions d’emploi :
Hypersensibilité 
Des réactions allergiques graves, y compris l’angio-œdème, l’anaphylaxie et les réactions dermatologiques, 
y compris la pustulose exanthémate généralisée aiguë (AGEP), le syndrome de Stevens-Johnson et la 
nécrolyse épidermique toxique ont été rapportées chez les patients traités par l’azithromycine (voir la section 
4.3) 
Des décès ont été rapportés. Les cas de réaction médicamenteuse avec l’éosinophilie et les symptômes 
systémiques (DRESS) ont également été signalés. Malgré un traitement symptomatique initialement réussi 
des symptômes allergiques, lorsque le traitement symptomatique a été interrompu, les symptômes allergiques 
se sont répandus peu de temps après chez certains patients sans autre exposition à l’azithromycine. Ces 
patients ont nécessité des périodes prolongées d’observation et des traitements symptomatiques. La relation 
entre ces épisodes et la longue demi-vie tissulaire de l’azithromycine et l’exposition prolongée prolongée à 
l’antigène est actuellement inconnue. 
Si une réaction allergique survient, le médicament devrait être interrompu et un traitement approprié devrait 
être institué. Les médecins doivent savoir que les symptômes allergiques peuvent réapparaître lorsque le 
traitement symptomatique a été interrompu.
hépatotoxicité. 
La fonction hépatique anormale, l’hépatite, l’ictère cholestatique, la nécrose hépatique et l’insuffisance 
hépatique ont été signalés, dont certains ont entraîné la mort. Arrêtez l’azithromycine immédiatement si les 
signes et symptômes de l’hépatite surviennent.
Sténose pylorale hypertrophique infantile (IHPS) 
Après l’utilisation de l’azithromycine chez les nouveau-nés (traitement jusqu’à 42 jours de vie), l’IHPS a été 
signalé. Demandez aux parents et aux aidants naturels de contacter leur médecin si des vomissements ou des 
irritations avec les aliments se produisent.
Prolongation QT 
La répolarisation cardiaque prolongée et l’intervalle QT, donnant un risque de développer une arythmie 
cardiaque et des torsades de pointes, ont été observés avec un traitement avec des macrolides, y compris 
l’azithromycine. Les cas de torsades de pointes ont été spontanément signalés lors de la surveillance post-
commercialisation chez les patients recevant de l’azithromycine. Les prestataires devraient considérer le 
risque de prolongation de QT qui peut être fatal lors de la pesée des risques et avantages de l’azithromycine 
pour les groupes à risque incluant:
• 	 Patients atteints de prolongement connu de l’intervalle QT, antécédents de torsades de pointes, syndrome 

congénital long de QT, bradyarythmie ou insuffisance cardiaque non compensée 
• 	 Patients atteints de médicaments connus pour prolonger l’intervalle QT 
• 	 Les patients présentant des conditions proarrhythmiques courantes telles que l’hypokaliémie non corrigée 

ou l’hypomagnésémie, la bradycardie cliniquement significative et chez les patients recevant des agents 
antiarythmiques de classe IA (quinidine, procainamide) ou de classe III (dofetilide, amiodarone, sotalol). 

Les patients âgés peuvent être plus susceptibles aux effets associés à la drogue sur l’intervalle QT.
Diarrhée associée à Clostridium difficile (CDAD) 
La diarrhée associée au Clostridium difficile a été rapportée avec l’utilisation de presque tous les agents 
antibactériens, y compris l’azithromycine, et peut varier en sévérité, de la diarrhée légère à la colite mortelle. 
Le traitement par des agents antibactériens modifie la flore normale du côlon, entraînant une prolifération de 
C. difficile. 
C. difficile produit des toxines A et B qui contribuent au développement de la diarrhée associée au CDAD. 
Les souches productrices d’hypertoxines de C. difficile causent une morbidité et une mortalité accrues, car 
ces infections peuvent être réfractaires au traitement antibactérien et peuvent nécessiter une colectomie.  
La diarrhée associée au Clostridium difficile doit être envisagée chez tous les patients qui présentent une 
diarrhée suite à la prise d’antibiotiques. Des antécédents médicaux détaillés sont nécessaires, car il a été 
signalé que la diarrhée associée au Clostridium difficile apparaît deux mois après l’administration d’agents 
antibactériens.
Si CDAD est soupçonné ou confirmé, il se peut que l’utilisation d’antibiotiques en cours contre le C. difficile 
soit interrompue.  La gestion appropriée des fluides et des électrolytes, la supplémentation en protéines, le 
traitement antibiotique contre C. difficile et l’évaluation chirurgicale devraient être institués comme indiqué 
cliniquement. 
Exacerbation de Myasthenia Gravis 
L’exacerbation des symptômes de la myasthénie grave et le nouvel apparition du syndrome myasthénique ont 
été rapportés chez les patients recevant un traitement par l’azithromycine. 
Utilisation dans les infections sexuellement transmissibles 
L’azithromycine, à la dose recommandée, ne doit pas être invoquée pour traiter la syphilis. Les agents 
antibactériens utilisés pour traiter l’urétrite gonococcique peuvent masquer ou retarder les symptômes 
d’incubation de la syphilis. Tous les patients atteints d’urétrite ou de cervicite sexuellement transmissible 
devraient subir un test sérologique de la syphilis et des tests appropriés de gonorrhée au moment du 
diagnostic. Une thérapie antibactérienne appropriée et des tests de suivi pour ces maladies devraient être 
initiés si l’infection est confirmée. 
Développement de bactéries résistantes aux médicaments 
Il est peu probable que la prescription d’azithromycine en l’absence d’une infection bactérienne prouvée ou 
fortement soupçonnée présente un bénéfice pour le patient et augmente le risque de développement de 
bactéries résistantes aux médicaments.
4.5 Interaction avec d’autres médicaments et autres formes d’interaction
Nelfinavir 
La co-administration de nelfinavir à l’état stationnaire avec une dose orale unique d’azithromycine a entraîné une 
augmentation des concentrations sériques d’azithromycine. Bien qu’un ajustement de la dose d’azithromycine 
ne soit pas recommandé lorsqu’il est administré en association avec le nelfinavir, une surveillance étroite 
des réactions indésirables connues de l’azithromycine, telles que les anomalies enzymatiques du foie et les 
déficiences auditives, est justifiée (voir la section 4.8)
Warfarine 
Les rapports post-commercialisation spontanés suggèrent que l’administration concomitante d’azithromycine 

peut potentialiser les effets des anticoagulants oraux tels que la warfarine, bien que le temps de prothrombine 
n’a pas été affecté dans l’étude d’interaction médicamenteuse dédiée avec l’azithromycine et la warfarine. Les 
temps de protrombine doivent être soigneusement surveillés alors que les patients reçoivent de l’azithromycine 
et des anticoagulants oraux concomitamment.
Interactions potentielles de médicaments et de médicaments avec les Macrolides 
Les interactions avec la digoxine ou la phénytoïne n’ont pas été rapportées dans des essais cliniques avec 
de l’azithromycine; Cependant, aucune étude spécifique sur l’interaction médicamenteuse n’a été réalisée 
pour évaluer les interactions potentielles entre médicaments et médicaments. Cependant, des interactions 
médicamenteuses ont été observées avec d’autres produits macrolides. Jusqu’à ce que de nouvelles données 
soient développées concernant les interactions médicamenteuses lorsque la digoxine ou la phénytoïne sont 
utilisées en même temps que l’azithromycine, une surveillance attentive des patients est conseillée.
4.6 Fertilité, grossesse et allaitement
Grossesse 
Effets tératogènes: Grossesse Catégorie B: Des études de reproduction ont été effectuées chez des rats et 
des souris à des doses jusqu’à des doses modérément toxiques pour la mère (c.-à-d. 200 mg / kg / jour). 
Ces doses quotidiennes chez le rat et la souris, selon la surface corporelle, sont estimées à 4 et 2 fois, 
respectivement, une dose journalière adulte de 500 mg. Dans les études sur les animaux, aucune preuve de 
préjudice au foetus dû à l’azithromycine n’a été trouvée. Il n’y a cependant pas d’études adéquates et bien 
contrôlées chez les femmes enceintes. Étant donné que les études sur la reproduction animale ne sont pas 
toujours prédictives de la réponse humaine, l’azithromycine ne devrait être utilisée pendant la grossesse que 
si elle était clairement nécessaire.
Allaitement 
L’azithromycine a été signalée comme excrétée dans le lait maternel humain en petites quantités. Une 
attention particulière doit être exercée lorsque l’azithromycine est administrée à une femme allaitante.
4.7 Effets sur la capacité à conduire et à utiliser des machines 
Il n’y a aucune preuve suggérant que l’azithromycine peut avoir un effet: sur la capacité d’un patient à conduire 
ou à utiliser des machines.
4.8 Effets indésirables :
Études cliniques 
Comme les études cliniques sont menées dans des conditions très diverses, les taux d’effets indésirables 
observés lors d’études cliniques sur un médicament ne peuvent être directement comparés aux taux obtenus 
lors d’études cliniques concernant un autre médicament et ne reflétent pas nécessairement les taux observés 
lors de pratiques cliniques. 
Dans les essais cliniques, la plupart des effets secondaires signalés ont une gravité légère à modérée et ont 
été réversibles lors de l’arrêt du médicament. Des effets indésirables potentiellement graves d’angio-œdème 
et d’ictère cholestatique ont été rapportés. Environ 0,7% des patients (adultes et patients pédiatriques) des 
essais cliniques à dose multiple de 5 jours ont abandonné le traitement par l’azithromycine en raison des 
réactions indésirables liées au traitement. Chez les adultes administrés à raison de 500 mg / jour pendant 3 
jours, le taux d’abandon dû aux effets indésirables liés au traitement était de 0,6%. Dans les essais cliniques 
effectués chez des patients pédiatriques atteints 30 mg / kg, soit en une seule fois, soit plus de 3 jours, 
l’arrêt des essais en raison d’effets indésirables liés au traitement était d’environ 1%. La plupart des effets 
indésirables conduisant à l’arrêt étaient liés au tractus gastro-intestinal, par exemple, des nausées, des 
vomissements, de la diarrhée ou des douleurs abdominales (voir la section 5.1).
Régimes à dose multiple: Dans l’ensemble, les effets indésirables liés au traitement les plus courants chez 
les patients adultes recevant des schémas à dose multiple d’azithromycine étaient liés au système gastro-
intestinal avec une diarrhée / selles molles (4 à 5%), des nausées (3%) et La douleur abdominale (2 à 3%) est 
la plus fréquemment rapportée. 
Aucune autre réaction indésirable n’a eu lieu chez les patients traités par doses multiples d’azithromycine 
avec une fréquence supérieure à 1%. Les réactions indésirables qui ont eu une fréquence de 1% ou moins 
incluent ce qui suit: 
Effet cardiovasculaire : 
Palpitations, douleurs thoraciques. 
Effet gastro-intestinal : 
Dyspepsie, flatulences, vomissements, méléna et jaunisse cholestatique.
Effets génito-urinaires : 
Monilia, vaginite et néphrite. 
Système Nerveux : 
Vertiges, maux de tête, vertiges et somnolence. 
Général : 
Fatigue. 
Allergies: 
Éruption cutanée, prurit, photosensibilité et angio-œdème. 
Schéma de dose unique de 1 gramme: Dans l’ensemble, les effets indésirables les plus fréquents chez les 
patients recevant un régime de dose unique de 1 gramme d’azithromycine étaient liés au système gastro-
intestinal et étaient plus fréquemment rapportés que chez les patients recevant le schéma de dose multiple. 
Les réactions indésirables survenues chez les patients sur le régime unique de dosage de 1 gramme 
d’azithromycine avec une fréquence de 1% ou plus incluaient la diarrhée / selles molles (7%), des nausées 
(5%), des douleurs abdominales (5%), des vomissements (2 %), Dyspepsie (1%) et vaginite (1%).
Schéma de dose unique de 2 grammes: Dans l’ensemble, les effets indésirables les plus courants chez les 
patients recevant une seule dose de 2 grammes d’azithromycine étaient liés au système gastro-intestinal. Les 
effets indésirables chez les patients de cette étude avec une fréquence de 1% ou plus incluent des nausées 
(18%), des diarrhées / selles molles (14%), des vomissements (7%), des douleurs abdominales (7%), des 
vaginites (2% ), La dyspepsie (1%) et les étourdissements (1%). La majorité de ces plaintes étaient de nature 
douce. 
Étude post-commercialisation 
Les effets indésirables suivants ont été identifiés lors de l’utilisation post-approbation de l’azithromycine. 
Ces effets ayant été signalés sur la base du volontariat par une population de taille inconnue, il est parfois 
impossible d’estimer avec exactitude leur fréquence ou d’établir un lien de causalité avec l’exposition au 
médicament. 
Les effets indésirables signalés avec de l’azithromycine pendant la période de post-commercialisation 
chez des patients adultes et / ou pédiatriques pour lesquels une relation causale peut ne pas être établie 
comprennent: 
Allergies: 
Arthralgie, œdème, urticaire et angio-œdème. 
Effet cardiovasculaire : 
Arythmies, y compris la tachycardie ventriculaire et l’hypotension. Il y a eu des rapports de prolongation QT 
et de torsades de pointes. 
Effet gastro-intestinal : 
Anorexie, constipation, dyspepsie, flatulences, vomissements / diarrhée, colite pseudomembraneuse, 
pancréatite, candidose buccale, sténose pylorique et rapports de décoloration de la langue.
Général : 
Asthénie, paresthésie, fatigue, malaise et anaphylaxie 
Effets génito-urinaires :
Néphrite interstitielle et insuffisance rénale aiguë et vaginite. 
Hématopoïétique : 
Thrombocytopénie. 
Foie / voies biliaires: 
Fonction hépatique anormale, hépatite, jaunisse cholestatique, nécrose hépatique et insuffisance hépatique. 
(voir section 4.4) 
Système Nerveux : 
Convulsions, vertiges / vertiges, maux de tête, somnolence, hyperactivité, nervosité, agitation et syncope. 
Psychiatrique: réaction agressive et anxiété. 
Peau / Appendices:
Réactions cutanées graves au prurit, notamment érythème polymorphe, AGEP, syndrome de Stevens-
Johnson, nécrolyse épidermique toxique et DRESS. 
Sentiments spéciaux: 
Troubles auditifs, y compris perte auditive, surdité et / ou acouphènes, et rapports de perversion et / ou de 
perte de goût et d’odeur.
Anomalies de laboratoire 
Des anomalies cliniquement significatives (indépendamment de la relation médicamenteuse) survenant au 
cours des essais cliniques ont été rapportées comme suit: avec une incidence supérieure à 1%: diminution 
de l’hémoglobine, de l’hématocrite, des lymphocytes, des neutrophiles et de la glycémie; La créatine 
phosphokinase sérique élevée, le potassium, l’ALT, le GGT, l’AST, le BUN, la créatinine, la glycémie, le 
nombre de plaquettes, les lymphocytes, les neutrophiles et les éosinophiles; Avec une incidence de moins de 
1%: leucopénie, neutropénie, diminution du sodium, du potassium, du nombre de plaquettes, des monocytes 
élevés, des basophiles, du bicarbonate, de la phosphatase alcaline sérique, de la bilirubine, de la LDH et 
du phosphate. La majorité des sujets atteints de créatinine sérique élevée avaient également des valeurs 
anormales au départ. Lorsque le suivi a été fourni, les changements dans les tests de laboratoire semblent 
être réversibles. 
Dans les essais cliniques à dose multiple impliquant plus de 5000 patients, quatre patients ont cessé de traiter 
en raison des anomalies enzymatiques du foie liées au traitement et d’une autre en raison d’une anomalie 
de la fonction rénale.
Signalement des effets indésirables soupçonnés
Il est important de signaler les effets indérisables soupçonnés après l’authorisation du médicament. Cela 
permet de continuer à contrôler le rapport bénéfice/risque du médicament. Les professionnels de santé sont 
invités à signaler toute réaction indésirable suspectée par le biais du système de déclaration local.
4.9 Surdosage: 
Les effets indésirables observés à des doses supérieures aux doses recommandées étaient semblables 
à ceux observés aux doses normales. En cas de surdosage, des mesures symptomatiques et de soutien 
générales sont indiqués comme requis.
5. PROPRIÉTÉS PHARMACOLOGIQUES :
5.1 Propriétés pharmacodynamiques :
Groupe pharmacothérapeutique: Antibactériens à usage systémique, macrolides. Code ATC : J01FA10.
Mécanisme d’action : 
L’azithromycine est un médicament anti-bactérien macrolide.
L’azithromycine agit en se liant à l’ARNr 23S de la sous-unité ribosomale 50S des microorganismes sensibles 
inhibant la synthèse des protéines bactériennes et empêchant l’assemblage de la sous-unité ribosomale 50S. 
Résistance 
L’azithromycine démontre une résistance croisée avec l’érythromycine. Le mécanisme de résistance à 
l’azithromycine le plus fréquemment rencontré est la modification de la cible d’ARNr 23S, le plus souvent par 
méthylation. Les modifications ribosomiques peuvent déterminer la résistance croisée à d’autres macrolides, 
lincosamides et streptogramines B (phénotype MLSB). 
Activité antimicrobienne
L’azithromycine s’est avérée être active contre la plupart des isolats des microorganismes suivants, à la fois in 
vitro et en cas d’infections cliniques (voir la section 4.1).
Bactéries à Gram positif 
Staphylococcus aureus Streptococcus agalactiae Streptococcus pneumoniae Streptococcus pyogenes 
Bactéries à Gram négatif 

Haemophilus ducreyi Haemophilus influenzae Moraxella catarrhalis Neisseria gonorrhoeae 
Autres bactéries 
Chlamydophila pneumoniae Chlamydia trachomatis Mycoplasma pneumoniae
Les données in vitro suivantes sont disponibles, mais leur signification clinique est inconnue. Au moins 90 
pour cent des bactéries suivantes présentent une concentration inhibitrice minimale in vitro (MIC) inférieure 
ou égale au point d’arrêt sensible de l’azithromycine contre les isolats du genre ou du groupe d’organismes 
similaires. Cependant, l’efficacité de l’azithromycine dans le traitement des infections cliniques causées par 
ces bactéries n’a pas été établie dans des essais cliniques adéquats et bien contrôlés. 
Bactéries à Gram positif 
Streptocoques bêta-hémolytiques (groupes C, F, G) streptocoques du groupe Viridans 
Bactéries à Gram négatif 
Bordetella pertussis Legionella pneumophila 
Bactéries anaérobies 
Prevotella bivia espèce Peptostreptococcus  
Autres bactéries 
Ureaplasma urealyticum
Méthodes de test de susceptibilité 
Lorsqu’il est disponible, le laboratoire de microbiologie clinique devrait fournir des rapports cumulatifs de 
résultats de tests de sensibilité in vitro pour les médicaments antibactériens utilisés dans les hôpitaux locaux 
et les zones de pratique du médecin en tant que rapports périodiques qui décrivent le profil de sensibilité 
des pathogènes nosocomiales et communautaires. Ces rapports devraient aider le médecin à choisir un 
médicament antibactérien pour le traitement. 
Techniques de dilution 
Les méthodes quantitatives sont utilisées pour déterminer les MIC à antimicrobiens. Ces MICs fournissent des 
estimations de la susceptibilité des bactéries aux composés antibactériens. Les MIC doivent être déterminés 
en utilisant une méthode d’essai standardisée 1,2,3,4 (bouillon et / ou agar). Les valeurs de MIC doivent être 
interprétées selon les critères fournis dans le tableau 1. 
Techniques de diffusion 
Les méthodes quantitatives qui nécessitent une mesure des diamètres de zone peuvent également fournir des 
estimations reproductibles de la susceptibilité des bactéries aux composés antibactériens. La taille de la zone 
doit être déterminée selon une méthode standardisée 2,3,4. Cette procédure utilise un disque papier imprégné 
de 15 mcg d’azithromycine pour tester la susceptibilité des bactéries à l’azithromycine. Les points d’arrêt de 
diffusion du disque sont fournis dans le tableau 1.

Tableau 1. Test de susceptibilité Critères d’interprétation pour l’azithromycine 

Agent pathogène 

Concentrations minimales 
inhibitrices (mcg / mL) 

Diffusion de disque 
(diamètre de zone en mm) 

S I R S I R 

Haemophilus influenzaea ≤4 - - ≥12 
Staphylococcus aureus ≤2 4 ≥8 ≥18 14-17 ≤13 
Streptococci y compris S. pneumoniae ≤0,5 1 ≥ 2 ≥18 14-17 ≤13 
Moraxella catarrhalis ≤0,25 - - ≥26 - -

aDes informations insuffisantes sont disponibles pour déterminer les critères d’interprétation intermédiaires 
ou résistants 
Un rapport de Sensible (S) indique que le médicament antimicrobien est susceptible d’inhiber la croissance 
de l’agent pathogène si le médicament antimicrobien atteint la concentration habituellement atteinte sur le site 
d’infection. Un rapport d’Intermédiaire (I) indique que le résultat doit être considéré comme équivoque et, si 
le microorganisme n’est pas entièrement susceptible de médicaments alternatifs cliniquement réalisables, le 
test doit être répété. Cette catégorie implique une applicabilité clinique possible dans les sites corporels où le 
médicament est physiologiquement concentré ou dans des situations où un dosage élevé du médicament peut 
être utilisé. Cette catégorie fournit également une zone tampon qui empêche les petits facteurs techniques 
incontrôlés de causer des divergences majeures dans l’interprétation. Un rapport de Resistant (R) indique 
que le médicament antimicrobien n’est pas susceptible d’inhiber la croissance du pathogène si le médicament 
antimicrobien atteint les concentrations habituellement réalisables sur le site d’infection; Une autre thérapie 
devrait être sélectionnée.
Contrôle Qualité 
Les procédures de test de sensibilité normalisées nécessitent l’utilisation de contrôles de laboratoire pour 
surveiller et assurer la précision et la précision des fournitures et des réactifs utilisés dans le dosage, et les 
techniques des individus effectuant l’essai 1,2,3,4. La poudre standard d’azithromycine devrait fournir la gamme 
suivante de valeurs de MIC fournies dans le tableau 2. Pour la technique de diffusion utilisant le disque de 15 
mcg azithromycine, les critères fournis dans le tableau 2 doivent être atteints.

Tableau 2: Gammes de contrôle de qualité 
acceptables pour les tests de sensibilité 
Organisme de contrôle de la qualité 

Concentrations 
minimales inhibitrices 
(mcg / mL) 

Diffusion de disque 
(diamètre de zone en mm) 

Staphylococcus aureus ATCC* 25923 Sans objet 21-26 

Staphylococcus aureus ATCC 29213 0,5-2 Sans objet 

Haemophilus Influenzae ATCC 49247 1-4 13-21 

Streptococcus pneumoniae ATCC 49619 0,06-0,25 19-25 

Neisseria gonorrhoeae ATCC 49226 0,25-1 Sans objet 

*ATCC = American Type Culture Collection
Propriétés pharmacodynamiques
Sur la base de modèles animaux d’infection, l’activité antibactérienne de l’azithromycine semble corrélée avec 
le rapport de la zone sous la courbe concentration-temps à la concentration inhibitrice minimale (ASC / MIC) 
pour certains agents pathogènes (S. pneumoniae et S. aureus).   Le principal paramètre pharmacocinétique / 
pharmacodynamique le mieux associé au traitement clinique et microbiologique n’a pas été élucidé dans les 
essais cliniques avec de l’azithromycine. 
Electrophysiologie cardiaque 
Le prolongement de l’intervalle QTc a été étudié dans un essai parallèle randomisé et contrôlé par placebo 
chez 116 sujets sains qui ont reçu soit de la chloroquine (1000 mg) seul, soit en association avec de 
l’azithromycine orale (500 mg, 1000 mg et 1500 mg une fois par jour). La co-administration d’azithromycine a 
augmenté l’intervalle QTc de manière dose-dépendante et dépendante de la concentration. Par rapport à la 
chloroquine seule, la moyenne maximale (95% de confiance supérieure liée) augmente dans QTcF étaient de 
5 (10) ms, 7 (12) ms et 9 (14) ms avec la co-administration de 500 mg, 1000 mg et 1500 mg d’azithromycine, 
respectivement.
Utilisation en gériatrie : 
Dans les essais cliniques à doses multiples d’azithromycine orale, 9% des patients avaient au moins 65 ans 
(458/4949) et 3% des patients (144/4949) avaient au moins 75 ans. Aucune différence globale de sécurité 
ou d’efficacité n’a été observée entre ces sujets et les sujets plus jeunes, et d’autres expériences cliniques 
rapportées n’ont pas identifié de différence de réponse chez les patients plus âgés et plus jeunes, mais une 
plus grande sensibilité de certains individus plus âgés ne peut être exclue. Les patients âgés peuvent être 
plus susceptibles de développer des arythmies de torsades de pointes que les patients plus jeunes (voir la 
section 4.4).
Études cliniques
Exacerbations bactériennes aiguës de la bronchite chronique 
Dans un essai clinique randomisé, à double insu contrôlé d’exacerbation aiguë de la bronchite chronique 
(AECB), l’azithromycine (500 mg une fois par jour pendant 3 jours) a été comparée à la clarithromycine (500 
mg deux fois par jour pendant 10 jours). Le critère d’évaluation primaire de ce test était le taux de guérison 
clinique aux jours 21-24. Pour les 304 patients analysés dans l’analyse de l’intention de traitement modifiée 
lors de la visite des journées 21-24, le taux de guérison clinique pour 3 jours d’azithromycine était de 85% 
(125/147) comparativement à 82% (129/157) pour 10 Jours de clarithromycine.
Les résultats suivants ont été les taux de guérison clinique lors de la visite des journées 21-24 pour les patients 
bactériologiquement évaluables par un agent pathogène:

Agent pathogène Azithromycine (3 jours) Clarithromycine (10 jours) 
S. pneumoniae 29/32 (91%) 21/27 (78%) 
H. influenzae 12/14 (86%) 14/16 (88%) 
M. catarrhalis 11/12 (92%) 12/15 (80%) 

Sinusite bactérienne aiguë 
Dans un essai clinique randomisé, à double insu et contrôlé doublement de sinusite bactérienne aiguë, 
l’azithromycine (500 mg une fois par jour pendant 3 jours) a été comparée à l’amoxicilline / clavulanate 
(500/125 mg trois fois par jour pendant 10 jours). Les évaluations de la réponse clinique ont été faites au 
jour 10 et au jour 28. Le critère d’évaluation principal de ce test a été défini prospectivement comme le taux 
de guérison clinique au jour 28. Pour les 594 patients analysés lors de l’analyse de l’intention de traitement 
modifiée lors de la visite du jour 10, le taux de guérison clinique pour 3 jours d’azithromycine était de 88% 
(268/303) comparativement à 85% (248/291) pendant 10 jours d’amoxicilline / Clavulanate. Pour les 586 
patients analysés dans l’analyse de l’intention de traitement modifiée lors de la visite du jour 28, le taux de 
guérison clinique pour 3 jours d’azithromycine était de 71,5% (213/298) comparativement à 71,5% (206/288), 
avec une confiance de 97,5% Intervalle de -8,4 à 8,3, pendant 10 jours d’amoxicilline / clavulanate. 
Dans une étude ouverte, une étude non comparative nécessitant des piqûres de sinus transantrales de base, 
les résultats suivants ont été les taux de réussite clinique aux visites du jour 7 et du jour 28 pour l’intention 
modifiée de traiter les patients administrés 500 mg d’azithromycine une fois par jour pendant 3 jours avec 
Pathogènes suivants: 
Taux de succès clinique de l’azithromycine (500 mg par jour pendant 3 jours)

Agent pathogène Jour 7 Jour 28 
S. pneumoniae 23/26 (88%) 21/25 (84%) 
H. influenzae 28/32 (87%) 24/32 (75%) 
M. catarrhalis 14/15 (93%) 13/15 (87%) 

5.2 Propriétés pharmacocinétiques :
Après administration par voie orale d’une dose unique de 500 mg (deux comprimés de 250 mg) à 36 
volontaires masculins en bonne santé à jeun, les paramètres pharmacocinétiques de la moyenne (SD) étaient 
ASC0-72 = 4,3 (1,2) mcg · hr / mL; Cmax = 0,5 (0,2) mcg / mL; Tmax = 2,2 (0,9) heures. Deux comprimés de 250 
mg d’azithromycine sont bioéquivalents à un seul comprimé de 500 mg. 
Dans une étude de croisement bidirectionnelle, 12 volontaires sains adultes (6 mâles, 6 femelles) ont reçu 
1500 mg d’azithromycine administrés par dose unique par jour pendant 5 jours (deux comprimés de 250 mg 
au jour 1, suivi d’un comprimé de 250 mg les jours 2-5) ou 3 jours (500 mg par jour pour les jours 1-3). En 
raison des échantillons de sérum limités au jour 2 (régime de 3 jours) et aux jours 2-4 (régime de 5 jours), le 
profil de concentration sérique de chaque sujet était adapté à un modèle de type de 3 compartiments et l’ASC0 

-∞ pour le profil de concentration ajusté était comparable entre les régimes de 5 jours et 3 jours.

Régime de 3 jours Régime de 5 jours 
Paramètre pharmacocinétique 
[moyenne (SD)] Jour 1 Jour 3 Jour 1 Jour 5 

Cmax (sérum, mcg/mL) 0,44 (0,22) 0,54 (0,25) 0,43 (0,20) 0,24 (0,06) 
Sérum ASC0-∞ (mcg·h/mL) 1,4 (6,2)* 14,9 (3,1)* 
Sérum T 1/2 71,8 h 68,9 h 

* ASC total pour tous les régimes de 3 jours et 5 jours. 
Absorption 
La biodisponibilité absolue des capsules d’azithromycine 250 mg est de 38%. 
Dans une étude de croisement bidirectionnelle dans laquelle 12 sujets sains ont reçu une seule dose de 500 
mg d’azithromycine (deux comprimés de 250 mg) avec ou sans repas riche en matières grasses, les aliments 
ont montré une augmentation de la Cmax de 23% mais n’a eu aucun effet sur les ASC. 
Lorsque la suspension orale d’azithromycine a été administrée avec des aliments à 28 sujets mâles adultes 
sains, la Cmax a augmenté de 56% et l’ASC était inchangée.
Distribution 
La liaison de la protéine sérique à l’azithromycine est variable dans la plage de concentration approximative 
de l’exposition humaine, en diminuant de 51% à 0,02 mcg / mL à 7% à 2 mcg / mL. 
L’activité antibactérienne de l’azithromycine est liée au pH et semble être réduite avec un pH décroissant. 
Cependant, la distribution extensive de médicaments aux tissus peut être pertinente pour l’activité clinique. 
L’azithromycine s’est révélée pénétrer dans les tissus humains, y compris la peau, les poumons, les amygdales 
et le col de l’utérus. La distribution extensive des tissus a été confirmée par l’examen de tissus et de fluides 
supplémentaires (os, éjacule, prostate, ovaires, utérus, salpinx, estomac, foie et vésicule biliaire). Comme il 
n’y a pas de données provenant d’études adéquates et bien contrôlées du traitement par l’azithromycine des 
infections dans ces sites supplémentaires du corps, la signification clinique de ces données de concentration 
tissulaire est inconnue. 
Après un schéma de 500 mg le premier jour et 250 mg par jour pendant 4 jours, des concentrations très faibles 
ont été observées dans le liquide céphalo-rachidien (moins de 0,01 mcg / mL) en présence de méninges non 
inflammées.
Métabolisme 
Des études in vitro et in vivo pour évaluer le métabolisme de l’azithromycine n’ont pas été réalisées. 
Élimination 
Les concentrations plasmatiques d’azithromycine suite à une dose unique de 500 mg par voie orale et IV ont 
diminué dans un schéma polyphasique, ce qui a entraîné une clairance plasmatique apparente moyenne de 
630 mL / min et une demi-vie d’élimination finale de 68 heures. On pense que la demi-vie terminale prolongée 
est due à l’absorption extensive et à la libération subséquente du médicament à partir des tissus. L’excrétion 
biliaire de l’azithromycine, principalement comme médicament inchangé, est une voie majeure d’élimination. 
Au cours d’une semaine, environ 6% de la dose administrée apparaît comme un médicament inchangé dans 
l’urine.
Populations particulières 
Insuffisance rénale 
La pharmacocinétique de l’azithromycine a été étudiée chez 42 adultes (21 à 85 ans) avec des degrés divers 
d’insuffisance rénale. Après l’administration orale d’une seule dose de 1,0 g d’azithromycine (4 x 250 mg 
capsules <t0 />), la Cmax moyenne et l’ASC0-120 ont augmenté de 5,1% et 4,2%, respectivement, chez les 
sujets présentant une insuffisance rénale légère à modérée (GFR 10 à 80 mL / min) par rapport aux sujets 
ayant une fonction rénale normale (GFR> 80 mL / min). La Cmax moyenne et l’ASC0-120 ont augmenté de 61% 
et 35%, respectivement, chez les sujets atteints d’insuffisance rénale sévère (GFR <10 mL / min) par rapport 
aux sujets ayant une fonction rénale normale (GFR> 80 mL / min). 
Insuffisance hépatique 
La pharmacocinétique de l’azithromycine chez les sujets atteints d’insuffisance hépatique n’a pas été établie. 
Sexe 
Il n’y a pas de différence significative dans la disposition de l’azithromycine entre les sujets masculins et 
féminins. Aucun ajustement posologique n’est recommandé en fonction du genre. 
Patients gériatriques 
Les paramètres pharmacocinétiques chez les volontaires âgés (65 à 85 ans) étaient semblables à ceux chez 
les jeunes adultes (18 à 40 ans) pour le régime thérapeutique de 5 jours. L’ajustement posologique ne semble 
pas nécessaire pour les patients plus âgés ayant une fonction rénale et hépatique normales recevant un 
traitement avec ce schéma posologique (voir la section 5.1).
Patients pédiatriques 
Dans deux études cliniques, l’azithromycine pour suspension orale a été administrée à 10 mg / kg le jour 1, 
suivie de 5 mg / kg dans les jours 2 à 5 chez deux groupes de patients pédiatriques (1-5 ans et 5 à 15 ans 
respectivement ).Les paramètres pharmacocinétiques moyens au jour 5 étaient Cmax = 0,216 mcg / mL, 
Tmax = 1,9 h et ASC0-24 = 1,822 mcg · hr / mL pour le groupe de 1 à 5 ans et Cmax = 0,383 mcg / mL, Tmax 
= 2,4 h et ASC0-24 = 3,109 mcg · hr / mL pour le groupe de 5 à 15 ans. 
Dans une autre étude, 33 patients pédiatriques ont reçu des doses de 12 mg / kg / jour (dose quotidienne 
maximale de 500 mg) pendant 5 jours, dont 31 patients ont été évalués pour la pharmacocinétique de 
l’azithromycine suite à un petit-déjeuner faible en gras. Dans cette étude, les concentrations d’azithromycine 
ont été déterminées sur une période de 24 heures suivant la dernière dose quotidienne. Les patients 
pesant au-dessus de 41,7 kg ont reçu la dose quotidienne maximale de 500 mg d’adulte. Dix-sept patients 
(pesant 41,7 kg ou moins) ont reçu une dose totale de 60 mg / kg. Le tableau suivant présente les données 
pharmacocinétiques dans le sous-ensemble des patients pédiatriques qui ont reçu une dose totale de 60 mg 
/ kg.

Paramètre pharmacocinétique [moyenne (SD)] Régime de 5 jours (12 mg / kg pendant 5 jours) 

N 17 
Cmax (mcg/mL) 0,5 (0,4) 
Tmax (h) 2,2 (0,8) 

ASC0-24(mcg⋅h/mL) 3,9 (1,9) 

La pharmacocinétique à dose unique de l’azithromycine chez les patients pédiatriques ayant reçu des doses 
de 30 mg / kg n’a pas été étudiée. 
Des études d’interaction médicamenteuse ont été effectuées avec de l’azithromycine et d’autres 
médicaments susceptibles d’être co-administrés. Les effets de la co-administration d’azithromycine sur la 
pharmacocinétique d’autres médicaments sont présentés dans le tableau 3 et les effets d’autres médicaments 
sur la pharmacocinétique de l’azithromycine sont présentés dans le tableau 4. 
La co-administration d’azithromycine à des doses thérapeutiques a eu un effet modeste sur la pharmacocinétique 
des médicaments listés dans le tableau 3. Aucun ajustement posologique des médicaments énumérés dans le 
tableau 3 n’est recommandé lorsqu’il est co-administré avec de l’azithromycine. 
La co-administration d’azithromycine avec de l’éfavirenz ou du fluconazole a eu un effet modeste sur 
la pharmacocinétique de l’azithromycine. Le nelfinavir a significativement augmenté la Cmax et l’ASC 
d’azithromycine. Aucun ajustement posologique de l’azithromycine n’est recommandé lorsqu’il est administré 
avec des médicaments indiqués dans le tableau 4 (voir la section 4.5).

Tableau 3. Interactions médicamenteuses: paramètres pharmacocinétiques pour les médicaments 
administrés conjointement en présence d’azithromycine 

Médicament 
administré 
conjointement 

Dose du médicament 
administré 
conjointement 

Dose d’azithromycine n 

Ratio (avec / sans 
azithromycine) 
de Paramètres 
pharmacocinétiques 
de médicament 
coadministrés (90% 
CI); Pas d’effet = 1,00 
Cmax 
moyenne 

ASC 
Moyen 

Atorvastatine 10 mg / jour pendant 
8 jours 

500 mg / jour par voie orale 
aux jours 6-8 12 0,83 (0,63 

à 1,08) 
1,01 (0,81 
à 1,25) 

Carbamazépine 

200 mg / jour pendant 
2 jours, puis 200 mg 
deux fois par jour 
pendant 18 jours 

500 mg / jour par voie orale 
pendant les jours 16-18 7 0,97 (0,88 

à 1,06) 
0,96 (0,88 
à 1,06) 

Cétirizine 20 mg / jour pendant 
11 jours 

500 mg par voie orale le 
jour 7, puis 250 mg / jour 
aux jours 8-11 

14 1,03 (0,93 
to 1,14) 

1,02 (0,92 
to 1,13) 

Didanosine 
200 mg par voie orale 
deux fois par jour 
pendant 21 jours 

1200 mg / jour par voie 
orale aux jours 8-21 6 1,44 (0,85 

à 2,43) 
1,14 (0,83 
à 1,57) 

Éfavirenz 400 mg / jour pendant 
7 jours 

600 mg par voie orale au 
jour 7 14 1,04* 0,95* 

Fluconazole 200 mg par voie orale 
dose unique 

1200 mg par voie orale 
dose unique 18 1,04 (0,98 

à 1,11) 
1,01 (0,97 
à 1,05) 

Indinavir 800 mg trois fois par 
jour pendant 5 jours 

1200 mg par voie orale 
le jour 5 18 0,96 (0,86 

à 1,08) 
0,90 (0,81 
à 1,00) 

Midazolam 15 mg par voie orale 
le jour 3 

500 mg / jour par voie orale 
pendant 3 jours 12 1,27 (0,89 

à 1,81) 
1,26 (1,01 
à 1,56) 

Nelfinavir 750 mg trois fois par 
jour pendant 11 jours 

1200 mg par voie orale 
au jour 9 14 0,90 (0,81 

à 1,01) 
0,85 (0,78 
à 0,93) 

Sildénafil 100 mg aux jours 1 et 4 500 mg / jour par voie orale 
pendant 3 jours 12 1,16 (0,86 

à 1,57) 
0,92 (0,75 
à 1,12) 

Théophylline 4 mg / kg IV aux jours 
1, 11, 25 

500 mg par voie orale au 
jour 7, 250 mg / jour aux 
jours 8-11 

10 1,19 (1,02 
à 1,40) 

1,02 (0,86 
à 1,22) 

Théophylline 
300 mg par voie orale 
deux fois par jour 
pendant 15 jours 

500 mg par voie orale le 
jour 6, puis 250 mg / jour 
aux jours 7-10 

 8 1,09 (0,92 
à 1,29) 

1,08 (0,89 
à 1,31) 

Triazolam 0,125 mg le jour 2 
500 mg par voie orale le 
jour 1, puis 250 mg / jour 
le jour 2 

12 1,06* 1,02* 

Triméthoprime / 
Sulfaméthoxazole 

160 mg / 800 mg / jour 
par voie orale pendant 
7 jours 

1200 mg par voie orale 
le jour 7 12 

0,85 (0,75 
à 0,97) / 
0,90 (0,78 
à 1,03) 

0,87 (0,80 
à 0,95 / 
0,96 (0,88 
à 1,03) 

Zidovudine 500 mg / jour par voie 
orale pendant 21 jours 

600 mg / jour par voie orale 
pendant 14 jours 5 1,12 (0,42 

à 3,02) 
0,94 (0,52 
à 1,70) 

Zidovudine 500 mg / jour par voie 
orale pendant 21 jours 

1200 mg / jour par voie 
orale pendant 14 jours 4 1,31 (0,43 

à 3,97) 
1,30 (0,69 
à 2,43) 

* -90% Intervalle de confiance non signalé

Tableau 4. Interactions médicamenteuses: paramètres pharmacocinétiques pour l’azithromycine 
en présence de médicaments administrés conjointement (voir la section 4.5).

Médicament 
administré 
conjointement 

Dose du médicament 
administré 
conjointement 

Dose 
d’azithromycine n 

Ratio (avec / sans médicament 
co-administré) de paramètres 
pharmacocinétiques 
d’azithromycine (IC à 90%); Pas 
d’effet = 1,00 
Cmax moyenne ASC Moyen 

Éfavirenz 400 mg / jour pendant 
7 jours 

600 mg par voie 
orale au jour 7 14 1,22 (1,04 à 1,42) 0,92* 

Fluconazole 200 mg par voie orale 
dose unique 

1200 mg par 
dose unique par 
voie orale 

18 0,82 (0,66 à 1,02) 1,07 (0,94 à 1,22) 

Nelfinavir 750 mg trois fois par 
jour pendant 11 jours 

1200 mg par voie 
orale au jour 9 14 2,36 (1,77 à 3,15) 2,12 (1,80 à 2,50) 

* -90% Intervalle de confiance non signalé
5.3 Données de sécurité précliniques :
Carcinogenèse, mutagenèse, troubles de la fertilité 
Des études à long terme chez les animaux n’ont pas été réalisées pour évaluer le potentiel cancérogène. 
L’azithromycine n’a montré aucun potentiel mutagène dans les tests de laboratoire standard: dosage du 
lymphome de souris, dosage clastogénique des lymphocytes humains et dosage clastogène de la moelle 
osseuse. Aucune preuve de déficit de fertilité dû à l’azithromycine n’a été observée chez les rats recevant des 
doses quotidiennes allant jusqu’à 10 mg / kg (environ 0,2 fois une dose quotidienne d’un adulte de 500 mg en 
fonction de la surface corporelle). 
Toxicologie animale et / ou pharmacologie 
La phospholipidose (accumulation de phospholipides intracellulaires) a été observée dans certains tissus 
de souris, de rats et de chiens ayant reçu des doses multiples d’azithromycine. Il a été démontré dans 
de nombreux systèmes d’organes (p. Ex., Œil, ganglions dorsaux, foie, vésicule biliaire, rein, rate et / ou 
pancréas) chez des chiens et des rats traités avec de l’azithromycine à des doses qui, exprimées sur la base 
de la surface corporelle, Sont similaires ou inférieurs à la dose humaine recommandée recommandée la plus 
élevée. Cet effet s’est révélé réversible après la cessation du traitement par l’azithromycine. Sur la base des 
données pharmacocinétiques, la phospholipidose a été observée chez le rat (dose de 50 mg / kg / jour) à la 
concentration plasmatique maximale observée de 1,3 mcg / mL (1,6 fois la Cmax observée de 0,821 mcg / mL 
à la dose adulte de 2 g). De même, il a été montré dans le chien (dose de 10 mg / kg / jour) à la concentration 
sérique maximale observée de 1 mcg / mL (1,2 fois la Cmax observée de 0,821 mcg / mL à la dose adulte de 
2 g). La phospholipidose a également été observée chez les rats néonatals administrés pendant 18 jours à 30 
mg / kg / jour, ce qui est inférieur à la dose pédiatrique de 60 mg / kg en fonction de la surface. Il n’a pas été 
observé chez les rats néonatals traités pendant 10 jours à 40 mg / kg / jour avec des concentrations sériques 
maximales moyennes de 1,86 mcg / mL, environ 1,5 fois la Cmax de 1,27 mcg / mL à la dose pédiatrique. La 
phospholipidose a été observée chez les chiens néonatals (10 mg / kg / jour) à une concentration moyenne 
maximale de 3,54 mcg / mL, environ 3 fois la dose pédiatrique Cmax. L’importance de ces résultats pour les 
animaux et pour les humains est inconnue.
6. DONNÉES PHARMACEUTIQUES :
6.1 Liste des excipients
Dibasic calcium Phosphate
Croscarmellose Sodium
Amidon (Maïs)
Povidone
Stéarate de magnésium
Sulfate de Laurylate de sodium
Instacoat IC-U-5189 White
6.2 Incompatibilités
Non applicable
6.3 Durée de conservation
36 Mois
6.4 Précautions particulières de conservation
À conserver à une température ne dépassant pas les 30°C.
6.5 Nature et contenu de l’emballage extérieur
Boites contenant 1 blister de 3 comprimés chacun.
6.6 Instructions pour l’utilisation, la manipulation et l’élimination
NA
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